

MAGILL LABORATORIES, INC.

458 Wild Ammonoosuc Road
Bath, New Hampshire 03740

Tel (603) 747-4111 Fax (603) 747-4112
www.magilllaboratories.com

LABORATORY REPORT

QLL 18030

DATE: 30 SEPTEMBER 2008

TEST REPORT #080893

THE COOLEY GROUP
P.O. BOX 939
PAWTUCKET, RI 02862

ATTENTION: **MICHAEL DESOUTO**

SUBJECT: ONE (1) SAMPLE OF FABRIC TESTED FOR **FLAME RESISTANCE** IN
ACCORDANCE WITH **NFPA 701-2004, TEST METHOD 2.**

IDENTIFIED AS: **WEATHERTYTE LITE**

TESTING COMPLETED: 30 SEPTEMBER 2008

<u>TEST, UNIT OF MEASURE</u>	<u>RESULTS</u>	<u>REQUIREMENTS</u>
Flame Resistance (NFPA 701 – 2004)		
TEST METHOD 2 - FOLD		

.MAGILL LABORATORIES, INC.

TEST REPORT #080893

PAGE -2-

30 SEPTEMBER 2008

TEST, UNIT OF MEASURE

RESULTS

REQUIREMENTS

Flame Resistance

(NFPA 701 – 2004)

TEST METHOD 2 - FOLD

DRIPPING AND FLAMING, SECONDS

0.0

0.0

0.0

0.0

Average:

0.0

2.0 MAXIMUM

THE SAMPLE TESTED ABOVE **MEETS** THE REQUIREMENTS OUTLINED
IN **CHAPTER 15 OF NFPA**